
WSP Canada Inc. 
1 Spectacle Lake Drive 

Dartmouth, Nova Scotia 
B3B 1X7, Canada 

wsp.com 

NORTHERN PULP NOVA SCOTIA 
MILL TRANSFORMATION PROJECT 
Class II Environmental Assessment Registration 

NORTHERN PULP NOVA SCOTIA 

NOVEMBER 2021 



 
  



Environmental Assessment Registration Document November 2021 
 

 
i 

 
 

TABLE OF CONTENTS 
 

ACRONYMS ......................................................................................................................................................................................................... vii 
EXECUTIVE SUMMARY ..................................................................................................................................................................................ix 
[...]
kiln to recover and return elements to the process (e.g., streams containing sulphur compounds). 
Additionally, a backup combustion device for both the concentrated and dilute sulphur-containing off-
gases, currently sent to the recovery boiler and the lime kiln, will be installed. 

 Steam Stripper System Upgrade 
The mill already has an effective condensate stripping system, with condensates recycled in the mill 
extensively as dilution and wash water in the brown stock area. While these condensates are relatively 
clean, they still contain reduced sulphur compounds that can be released to the air, creating odour issues 
if the vent gases from the various washers and other pieces of equipment are not collected and treated. 
The steam stripper will be upgraded to provide more condensate stripping capacity, by installing 
additional trays as well as upgrading the feed and discharge pumps surrounding the stripper system. 
Improved collection and burning of organic vapours will increase green energy recovery at the mill and 
prevent them from leaving the mill as COD load in the effluent. 



Environmental Assessment Registration Document November 2021 
 

 
29 

 
 

 Scrubber Decommissioning and Replacement 
The current mill configuration led to multiple visible plumes, caused mainly by the water used to scrub 
the flue gases from the recovery boiler, the power boiler and the lime kiln. To address these, the following 
process changes will be implemented: 

 The decommissioning of the recovery boiler Modo scrubber, which is currently required to reduce 
the amount of sulphur being released to the atmosphere. This sulphur will now be collected within 
the new advanced process. 

 The replacement of the power boiler venturi (wet) scrubber with a wet electrostatic precipitator. A 
wet scrubber is no longer required for sulphur removal, as the mill no longer uses Bunker C fuel oil 
in the boiler. This will also significantly reduce particulate matter emissions from the boiler.  

 The addition of a flash dryer in the lime kiln to support oxygen delignification, and decrease the 
natural gas used.  

 Spill Containment and Cooking Chemical Recovery Upgrades 
To bring the mill’s spill collection system to BAT status, the following will be carried out: 

 Low-solids evaporation system - A separate low-solids evaporation system will be installed to pre-
evaporate dilute liquor recovered from the recovery boiler area process sewer, prior to recycling it 
into the main liquor evaporation system. 

 Spill buffer tanks - An emergency spill tank was installed in 2011 with the capability of handling 
either weak or heavy liquor. An additional liquor storage tank will be constructed as part of the low-
solids evaporation system. 

 External spill basin - A spill basin, with a capacity of 35,000 m3, will be built to provide a buffer 
between the mill and the new effluent treatment facility in case of a major process upset. This spill 
basin, able to contain ~20 hours of mill effluent, would be normally kept empty. 

 Chemical spill containment and recovery - The spill containment, collection, detection, and 
recovery system will be upgraded to minimize both liquor losses and the potential impact of 
inorganic chemical spills. Floor trenches will be re-routed, bulk chemical storage tanks will be 
diked, and increased instrumentation, such as additional pH and conductivity sewer 
measurements, will be installed. 

 Water Use 
Water is used in various processes throughout the mill including washing and transporting pulp, pulp 
bleaching, diluting and preparing process chemicals (in the sodium and calcium cycles), generating 
steam and electricity, and as cooling water. A simplified water balance is provided in Figure 4.5. Most 
water used by the mill is pumped from the Middle River, although some enters the mill process in the 
form of moisture in the raw wood. Much of the water is recycled through the processes, with water 
leaving the mill as vapour, pulp water content and effluent discharge.  

Water from the Middle River was previously withdrawn at an annual average of about 75,000 m3/day; 
with the mill transformation, the future abstraction from Middle River will drop to about 50,000 m3/day. 
Water reduction projects will include the decommissioning of the power boiler wet scrubber and the 
installation of cooling towers to recycle water. The mill’s present configuration includes collection of 



Environmental Assessment Registration Document November 2021 
 

 
30 

 
 

non-contact cooling water for reuse in the pulping process, but the temperature of the returning water 
prohibits it from being reused for cooling and excess warm water is wasted as effluent.  

One new set of cooling towers will be constructed on the cooling water loops within the mill to 
sufficiently cool the warm returning water and allow it to be reused again for cooling applications. A 
second set of cooling towers will be constructed as part of the ETF to indirectly cool effluent to 
temperatures that are optimal for biological treatment. A more expensive option to incorporate indirect 
cooling through a combination of cooling towers and heat exchangers was chosen to mitigate potential 
odour releases. As an added benefit, the warm freshwater loop will be able to provide low grade waste 
heat that may be utilized in another project.  

These changes will bring the mill to BAT status with respect to its use of cooling water, as well as reduce 
the overall water consumption and reduce seasonal variability in water withdrawal.  

Figure 4.5: Water Use at the Mill. 

 Mill Façade and Aesthetics 
The mill transformation will include the exterior of the building and its aesthetic appeal, as well as the 
changes to the internal components. The most obvious change will be the significant decrease in the 
visible plumes from the stacks. These are caused mainly by the water used to scrub the flue gases from 
the recovery boiler, the power boiler and the lime kiln. With the decommissioning of the Modo scubber 
and the replacement of the power boiler venturi (wet) scrubber with a wet electrostatic precipitator, 
visible plumes will be minimized. 



Environmental Assessment Registration Document November 2021 
 

 
31 

 
 

In addition, considerable work will be undertaken to rejuvenate external areas of the mill, including the 
cleaning of brick facades, cladding replacement, obsolete equipment and tank removal, repainting and 
general landscaping.  

4.3.2 Effluent Treatment Facility Components 

Kraft mill effluents are characterized by their content of suspended solids, organic matter and colour due 
to the presence of lignin, lignin derivatives and tannins. Additionally, mill effluents contain AOX and wood 
extractive compounds (resin acids, fatty acids, phytosterol) and show high conductivity due to the 
chemical compounds used in the digestion process of pulp. Changes to the mill configuration will ensure 
a reduced amount of effluent to the ETF (design flow) and reduced organic loading and chlorinated 
compounds in the untreated effluent.  

The ETF is designed to transform mill effluent to meet or exceed environmental standards for discharge 
to the receiving environment through the implementation of a three-stage treatment process (also 
referred to as “advanced treatment”). When leaving the secondary treatment system, the treated effluent 
will meet all applicable discharge regulations, but NPNS is proposing a new tertiary treatment system, 
after the secondary treatment and before discharging the effluent to the receiving environment.  

All new components associated with the proposed ETF will be located on the mill property, beside the 
main mill access road (see Figure 4.3). This includes the primary clarifier, effluent cooling towers, the 
aeration basins, both secondary clarifiers, tertiary treatment, and the new building(s), which will house 
the effluent pumps, heat exchangers and cooling towers, aeration blowers, sludge dewatering system, 
and the effluent treatment system control room. 

 Primary Treatment 
Primary treatment, which is the removal of solid waste from the effluent, will take place in two stages. 
First, an automatic raked bar screen will be installed ahead of the lift station to remove any large debris 
that may make it into the mill’s floor trenches. Several internal spill containment measures (re-routing of 
floor trenches, bulk chemical storage tank diking, etc.) will be implemented within the mill to minimize 
the potential impact of inorganic chemical spills on the ETF. Secondly, a concrete circular clarifier will be 
installed, which will remove solid waste, primarily wood fibres and lime, by gravity.  

 Secondary Treatment 
Secondary treatment of wastewater applies biological processes to break down dissolved and suspended 
biosolids using bacteria. The mill ETF secondary treatment will consist of Veolia’s AnoxKaldnesTM 
biological activated sludge (BAS) process, which combines moving bed biofilm reactor (MBBR) 
technology with conventional activated sludge. The BAS treatment process was developed based on 
modern biotechnological principles and the MBBR technology. The individual components in the BAS 
system will be resized from the previous design (see previous Replacement of ETF Project, Dillon 2019a), 
based on the reduced design effluent flow and reductions in organic loading and chlorinated 
compounds in the untreated effluent because of the mill transformation.  

This system is considered BAT for secondary treatment of kraft pulp mill effluent. Similar system 
configurations are currently in operation at 52 pulp and paper facilities worldwide, including over 20 
chemical pulp mills (60–75% of all the biological effluent treatment plants in the pulp and paper industry 



Environmental Assessment Registration Document November 2021 

32 

use activated sludge systems). The system is also extensively used in municipal wastewater treatment 
applications; there are over 800 municipal and industrial BAS systems installed globally. 

The BAS process is designed for a soluble COD removal efficiency of up to 70% overall when combined 
with oxygen delignification. The MBBR system is a pre-treatment stage, designed to remove about 40% 
of the easily or readily biodegradable soluble COD present in the untreated effluent. It acts as a buffer to 
protect the activated sludge system from peak loads, and to manage upsets prior to the activated sludge 
treatment stage. This promotes a stable and more efficient activated sludge process, with improved 
sludge settling characteristics. A larger activated sludge stage is designed for a solids retention time of 
seven days, the duration that activated sludge bacteria remain in the system. It is expected to remove up 
to 30% more of the soluble COD.  

With the reduction in untreated COD stemming from the various process modifications (oxygen 
delignification, better solids recovery, etc.), the effluent colour will be significantly reduced before 
treatment. Additionally, nutrients, in the form of nitrogen and phosphorus, come primarily from the 
effluent treatment plant itself since that process needs nutrients to function properly. Proper dosing and 
monitoring will be put in place to minimize carryover. 

Tertiary Treatment 
The tertiary treatment stage, consisting of rotating disc filters (Veolia’s Hydrotech Filters), will remove a 
significant amount of suspended biosolids and effluent colour. The TSS load has been estimated at 
1.2 kg/t (from the 2019 annual average of 2.5 kg/t) and colour at 300 TCU (from the 2019 annual average of 
980 TCU) due to the tertiary treatment. The tertiary treatment stage will operate year-round, making the 
mill the only kraft mill in North America to have tertiary treatment on its total mill effluent year-round. 
The addition of an advanced tertiary treatment stage to the already proposed primary and secondary 
effluent treatment stages will allow discharge of the effluent into the Pictou Harbour estuary. 

Sludge Management 
Pulp mill sludge is an organic residual generated from the ETF. These solids will be removed, collected, 
thickened, and used in the power boiler. Rotary presses will be installed to process the biological 
solids, with the resulting solids content averaging about 30%. To alleviate and mitigate the public 
concerns associated with the burning of sludge, a new high-efficiency precipitator will be installed on 
the power boiler stack. This will reduce water consumption and be significantly more efficient at 
collecting particulate from the stack. 

Effluent Discharge 
The effluent from the ETF will be discharged into the Pictou Harbour estuary from Abercrombie Point. 
The exact discharge point will be determined through a detailed receiving water study to be undertaken 
as part of the environmental assessment and engineering design process, but the approximate marine 
study area is indicated in Figure 4.3. Effluent will be released through a pipe, fitted with an engineered 
multi-port diffuser to meet BAT. The diffuser will promote mixing within the discharge area allowing the 
effluent to be mixed with ambient waters more efficiently to background concentrations. 

A large spill basin, with a volume of 35,000 m3 will be built to provide a buffer between the mill and the 
ETF in case of a major process upset. The spill basin will be able to contain 20 hours of mill effluent and 



Environmental Assessment Registration Document November 2021 
 

 
33 

 
 

will be kept empty during normal operation of the mill. It will provide environmental protection for the 
ETF as well as the receiving environment. 

4.3.3 Design Standards and Codes 

The project components have been designed to meet BAT standards for the pulp and paper industry. 
BAT is defined as “the latest stage of development (state of the art) of processes, of facilities or of methods 
of operation which indicate the practical suitability of a particular measure for limiting discharges” 
(United Nations et al. 2005). BAT for the mill includes both the technology used and the way in which the 
facility is designed, built, maintained, operated and decommissioned. “Available technology” refers to 
those techniques that are accessible to the mill and that are developed on a scale that allows 
implementation, under economically and technically viable conditions, while the term “best” means 
effective in achieving a high general level of protection of the environment.  

The project will be constructed to meet applicable federal and provincial environmental, industrial, 
building, and safety codes and standards. Building codes, such as the National Building Code of Canada, 
provide safety factors for environmental loading (e.g., snow load, high winds, seismic events), and project-
specific activities and events. Compliance with these reduces the potential for adverse environmental 
effects because of an accident, malfunction or unplanned event. The engineering design of the project 
will consider and incorporate potential future changes in the forces of nature that could affect its 
operation or integrity (e.g., climate change), and project components and infrastructure will be designed 
and built to adapt to or withstand these effects.  

Predicted concentrations of air contaminants of the mill transformation project will be assessed against 
the Maximum Permissible Ground Level Concentration Limits presented in the Nova Scotia Air Quality 
Regulations (150/2017, as amended on October 12, 2017). Fine particulate matter will be assessed against 
ambient air quality standards included in the Canadian Ambient Air Quality Standards (CAAQS). The 
remaining air contaminants of interest will be compared to Ontario Regulation 419/05- Air Pollution – 
Local Air Quality (O. Reg. 419/05) criteria, in the absence of Nova Scotia provincial standards and for 
comparison purposes. 